



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No. **16982**

Date **25/07/2023**

No: T5/922/2021-22/RNK-TVPM

Ref: ^{Year} Request letter

Testing of : 3 nos of concrete cubes supplied for testing
compressive strength.

Cash Remittance: Amount **₹ 1416/-** Invoice No. **2856** Date **25/07/2023**

To

M/s Reliance Jio.

TEST RESULTS

Identification of Cubes	Mix	Date of Casting	Maximum load taken (kN)	Compressive Strength (N/mm ²)
ATHU-9003	M ₂₀	27/06/2023	520	23.11
ATHU-9003	M ₂₀	27/06/2023	540	24.00
ATHU-9003	M ₂₀	27/06/2023	520	23.11

Test conducted by:

Verified by: **Shana S, Overseer**

Signature:

Signature: **Shana**

COUNTER SIGNED AND ISSUED

Office Seal

[Signature]
For DIRECTOR

KERALA STATE NIRMITHI KENDRA



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No. **16983**

No: TS/922/2021-22/RNK-TVPM

Date: 25/07/2023

Ref: Your request letter dtd 24/07/2023

Testing of: 3 nos of 100mm thick interlock pavers block (4") supplied for testing compressive strength.

Cash Remittance: Amount ₹1416/- Invoice No. 2851 Date 24/07

To
M/s JRS POWER BLOCK INTERLOCK & TILES HOLLOWBRICKS

TEST RESULTS

Identification	Area of the Block (mm ²)	Maximum load taken (kN)	Apparent Compressive Strength (kN/cm ²)	Correction Factor	Corrected Compressive Strength (kN/cm ²)
1	30669	720	23.48	1.18	27.706
2	30669	740	24.13	1.18	28.473
3	30669	740	24.13	1.18	28.473

Test conducted by:

Verified by: Shana S. Overseer

Signature:

Signature: Shana

COUNTER SIGNED AND ISSUED

Office Seal

For DIRECTOR



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

N~~1~~6984

No: T5/922/2021-22/RNK-TVPM

Date: 25.07.2023

Ref: Your request letter dtd 25.07.2023

Testing of: concrete cube supplied for testing compressive strength

Cash Remittance: Amount ₹ 470/- Invoice No. 3858 Date 25.07.2023

To

Chowdi Sankas
Kazamona

TEST RESULTS

1. Identification of the cube : 1
2. Mix : M₂₀
3. Date of casting : 27.06.2023
4. Maximum load taken : 600KN
5. Compressive strength : 26.61 N/mm²

Test conducted by:

Signature:

Verified by:

Shana S, Overseer

Signature:

Shana

COUNTER SIGNED AND ISSUED

Office Seal

Shana

For DIRECTOR

Shana

KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY



CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695 013
PHONE No. : 2362229

No. **16985**

No: T5/922/2021-22/RNK-TVPM

Date: 25.07.2023

Ref: Your request letter No. 05/DRPL/TVM/ID-NIRMITHI/2023 dttd 25.07.2023

Testing of: 2 nos of concrete cube supplied for testing compressive strength

Project: The construction of DD JAL DARSHAN AKKULAM
STP area pile cap - Tower 2

Cash Remittance: Amount ₹ 944/- Invoice No. 3859 Date 25.07.2023

To
M/S DESAI RACHANA PVT LTD

TEST RESULTS

Identification of the cube	Mix	Date of Casting	Maximum load taken (kN)	Compressive Strength (N/mm ²)
1	M ₃₀	13.07.2023	740	32.89
2	M ₃₀	13.07.2023	700	31.11

Test conducted by:

Signature:

Verified by:

Shana S, Overseer

Signature:

Shane

COUNTER SIGNED AND ISSUED



Office Seal

For DIRECTOR